

BUTYL IG 909



Toštého 186, 415 03 Teplice, Czech Republic
tel: +420 417 503 093 / +420 417 502 825
e-mail: ikates@ikates.cz, www.ikates.cz



Testing laboratory No.11 39 accredited by
Czech Accreditation Institute acc. to ČSN EN ISO/IEC 17025
for glass and selected building products testing

TEST REPORT

No. : 70D / 2018

Test item : Insulating glass units
- moisture penetration test (short term climate test)
according to ČSN EN 1279-6

Client (address): SHINWOO CHEMICAL CO., LTD.,
39, Dodam 5-ro, Seo-Gu, 404300 Incheon, Korea

TEST REPORT



AWT 1601 Version 1.0

TEST REPORT APPLICATION SERVICE DEPARTMENT

CUSTOMER

Shinwoo Chemical Co., Ltd.
Korea

Mr. Bruce Park
Global Sales & Marketing Director

TASK

Compatibility test with Kódispace 4SG

PRODUCTS

Shinwoo Plus 020
Shinwoo Plus 040

| DATE | TECHNICIAN | CONTACT PERSON | No. |
|------------|---------------|----------------|------------------|
| 12.09.2013 | Dieter Ganter | Jens Wolthaus | +49 6331 56 1058 |



TYPICAL PROPERTIES

| PROPERTY | FIGURE |
|-------------------------------|-------------------------------------|
| Color | Black |
| Consistency | Solid compound |
| Density | 1.09g/cm ³ (RH60%, 25°C) |
| Gas Permeation | ≤ 0.003g/m ² |
| Penetration | Appx. 32 |
| Volatile Content | ≤ -0.6% |
| Ignition Loss | ≤2% (950°C) |
| Fogging | Without visual fogging |
| Water Vapor Transmission Rate | ≤ 0.1g/m ² .d |

TEST REPORT ACCORDING TO EN-1279



BIDONS DE 190 KG, ROLOS 7 Kg
ATLASSIB LDA Tlf: 00351 234 099 009 Email: geral@atlassib.pt



glass sealing specialist